

검사증명서

MILL TEST CERTIFICATE



당진제철소 : 양남 당진시 송악읍 북부산업로 1490
1490 Bukbuseon-ro, Songak-eup, Dangjin-si, Chungnam, Korea

주문번호 : E170600437 호선번호 :
Order No. : Hull No.
품명 : Hot Rolled Steel Plate 고객사 :
Commodity : Customer
제품규격 : A6/A ASTM A36 A709-36 주문자 : SKC
Specification : Contractor

Class : SE3367362
Certificate No. :
증명서 번호 : 20170804-PH-002-002
Certificate No. :
발행일자 : 2017-08-04
Date of issue :

제품사수 Dimension	수량 Quantity	중량 Weight (Kg)	재금번호 Heat No.	제품번호 Product No.	Position	인장시험 Tensile Test						화학성분 Chemical Composition(%)										단위 Unit 2 : x100 3 : x1,000 4 : x10,000 5 : x100,000					
						YP	TS	EL	YP-EL	RA	YR	YP	Distn	C	Si	Mn	P	S	Cr	N	Ou	Mo	Nb	V	Se →As	CEO	
						(N/wd)	(%)	(%)	(%)	(%)	(%)	Md		4	3	3	4	4	2	2	3	2	3	3	3	3	
0.5"x120"x480"	1	3,705	P37779	FB42242301	T	307.7	472.6	30				U	L	1,603	221	900	160	36	2	1	13	0	0	1	46	310	
0.5"x120"x480"	1	3,705	P37779	FB42242302	T	307.7	472.6	30				U	L	1,603	221	900	160	36	2	1	13	0	0	1	46	310	
0.5"x120"x480"	1	3,705	P37779	FB42242303	T	307.7	472.6	30				U	L	1,603	221	900	160	36	2	1	13	0	0	1	46	310	
*** Specimen No. => Tensile : P72004401																											
0.5"x120"x480"	1	3,705	P37789	FB42242401	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242501	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242502	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242601	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242602	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242603	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242701	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242702	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
0.5"x120"x480"	1	3,705	P37789	FB42242703	T	313.9	467.9	28				U	L	1,418	244	878	179	23	2	1	14	0	1	1	41	288	
*** Specimen No. => Tensile : P72004501																											
0.5"x120"x480"	1	3,705	P37779	FB42242801	T	307.7	472.6	30				U	L	1,603	221	900	160	36	2	1	13	0	0	1	46	310	
NOTE	* Heat No - Mxxxx or Nxxxx or Pxxxx : Blast Furnace ; Hxxxx or Jxxxx : Electric Arc Furnace * Position - T:Top, M:Middle, B:Bottom * Tensile test - Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set), 5 (0.5% underload), U (Upper yield point), L (Lower yield point) * Distn - C:Check analysis, L:Lad's analysis * Condition of supply : As-Rolled.																										
	This Mill Test Certificate is issued in accordance with EN 10204 Type 3.2																										
We hereby certify that the material described herein has been made to the applicable specification by an approved process and tested in accordance with the requirements of the American Bureau of Shipping Rules or other specification with satisfactory results.																											
																						Signature : S. B. Park Chief Of Quality Assurance Team					
SURVEYOR TO: ABS												SURVEYOR TO :										SURVEYOR TO :					

* 본 검사증명서는 영남인 전자문서(전자서명 정보 포함)로부터 출력된 사본입니다. 전자문서의 내용을 참사체할 고객요청에서 확인하실 수 있습니다.(<http://yn.hyundai-steel.com/cs/cm/login.jsp>)
 * This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
 * You are able to check an original electronic document at hyundai-steel's customer portal.(<http://yn.hyundai-steel.com/cs/cm/login.jsp>) * QRcode scanner App : 'QRreal'
 * [사용상 주의사항] 본 검사증명서에 영구적인 구멍 과 사용상 제품손상 및 안전상 문제가 발생할 수 있습니다.
 * [Caution for use] Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification.